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medsask 4 covip-19 (Paxiovid™)
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ARE ANY OF THE FOLLOWING PRESENT?
- Difficulty breathing or worsening of respiratory symptoms
«  Greater than 30 breaths per minute
« Shortness of breath at rest or requiring supplemental oxygen

Af:jif;;” 5| - Respiratory distress (difficulty speaking in full sentences, severe wheezing) YES | REFER!
—————p|
symptoms « High fever >40.5°C or fever >38.5°C for >72 hours EMERGENCY

« Severe dehydration, decreased urination or significant reduction in food or fluid intake
- Tachycardia (heart rate greater than 100 beats per minute)

« Persistent pain or pressure in the chest

« Lethargy, confusion, altered mental state, difficulty waking up
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y NO As

NO appropriate,
ARE SYMPTOMS TYPICAL OF MILD COVID-19?# )—> 'Refer to
Primary Care

Practitioner,
or Emergency

YES f \

ARE ANY OF THE FOLLOWING PRESENT?
. Age <18 years
« Previous COVID-19 infection in which it has been less than 90 days since symptoms
Assess have resolved
patient > Pregnant or breastfeeding or unwilling to use contraception/abstain
factors « No positive confirmed PCR test or RAT, or asymptomatic
« Under- or un-vaccinated, age 218 to <55 without 21 high risk factor or immunocompromised
« Fully vaccinated* (unless immunocompromised or age >70 with either >3 high risk
factors OR Indigenous or Northern residency & >2 high risk factors)
_k Liver disease with severe hepatic impairment )
High risk factors® v NO
« BMI 230 kg/m? f \
- Cardiovascular - >day5 since symptom onset (note: remdesivir eligible up to < day 7)
g'{s?arsfrovascu{w «  Renalimpairment <30mL/min or on dialysis
. Chronic kidney « Advanced, untreated, or uncontrolled HIV REFER to
disease ) « Active treatment for cancer Appropriate
(&0 o <G + Hematopoietic stem cell transplant YES i Specialist or
. Chromc lung disease . Solid organ transplant Early CQVID
o Dlelasitzs + Moderate to severe primary immunodeficiency” Therapies
: g‘ggi‘é‘éﬁ‘ﬁg‘g&imo' . Absolute interacting medications or interacting medications that require s
condition that intervention by specialist (cancer/transplant)®
confers medical . itivi i ir ri i id™
complexity k hypersensitivity to nirmatrelvir, ritonavir, or any other components of Paxlovid )
« Sickle cell disease
NO
\
. . L )
Non-pharmacologic treatment + OTC symptomatic treatment as indicated
Paxlovid™ (in Adults > 18 years of age) x 5 days:
Usual dosing: 300mg (TWO x 150mg tablets) of nirmatrelvir with
100 mg (ONE x 100 mg tablet) of ritonavir every 12 hours
Renal dosing (CrCl 2 30mL/min-<60mL/min):
150mg (ONE x 150mg tablets) of nirmatrelvir with
100 mg (ONE x 100 mg tablet) of ritonavir every 12 hours
\ J
Follow up
in 2days
YES or Worsening/more
Complete - no worsening A benefit-has there severe symptoms !REFER!
treatment course been any improvement? EMERGENCY

*Fully vaccinated= 2 doses of a 2-dose vaccine or 1 dose ofJanssen & Jcovden™ | A See guideline | BMI=body massindex | OTC=over-the-counter
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